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Introduction 
 
The following is to provide guidance for the anaesthetic management of renal transplant recipients at St 
Vincent’s Hospital Melbourne (SVHM). 
 
All renal transplant cases are to have a consultant anaesthetist or experienced senior anaesthetic trainee in 
attendance. 
 
Preoperative assessment, investigations and preparation 
 

1. Preoperative dialysis will be arranged by renal team 
2. ECG, CXR, Hb, EUC, Group and Hold should be checked 
3. Preoperative immunosuppressive drugs prescribed and given on the ward as per renal protocol:  

Methylprednisolone (IV), Tacrolimus / Cyclosporine (PO), Mycophenolate (PO) and Basiliximab (IV) 
or Anti-Thymocyte Globulin (IV) as per individual patient protocol  

4. Commence on sliding scale if history of diabetes or consider insulin infusion if significant 
hyperglycaemia persisting perioperatively. Endocrine referral should be made 

5. Ensure following drugs/products available: 
a. Plasma-Lyte 148 balanced crystalloid 1L bags available  
b. Cephazolin 2g to be given on induction (or Vancomycin 1.5g in patients with severe 

penicillin allergy; 1g if <60kg). 
c. Frusemide 125mg (IV) aimed to be given slowly over 10 minutes prior to reperfusion  
d. Heparin 5000IU (Subcutaneous) intra-operatively & TED stockings (confirm with surgeon) 
e. Blood products are not routinely requested for, but if indicated, non-irradiated leukocyte 

depleted blood should be used 
 
Monitoring and vascular access 
 

1. Routine ANZCA monitoring including temperature probe and neuromuscular monitor 
2. Label fistula arm, avoid placing vascular access, non-invasive blood pressure cuff or direct 

compression 
3. Large bore peripheral IV access  
4. Arterial line can be placed at the discretion of the anaesthetist 
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5. Central venous access is not usually required but may be obtained at the discretion of the 
Anaesthetist, particularly in cases of difficult peripheral IV access 

a. There is insufficient evidence to suggest that routine CVP monitoring improves post-
transplant graft function [7,8] 

b. Subclavian venous access is relatively contraindicated due to risk of thrombosis affecting 
future A-V fistula formation 

c. Vascath may occasionally be requested to aid post-transplant dialysis if indicated 
6. Permacath already in-situ should be used for dialysis only  

a. In exceptional circumstances where emergency access is required, ensure the heparin lock 
is aspirated before use to avoid systemic anticoagulation 

b. Ensure strict sterility maintained at all times 
7. Urinary catheter is placed by the surgeon and urine output should be monitored hourly post-

reperfusion/ureteric anastamosis with meter burette bag 
 
Intraoperative management  
 

1. Induction 
a. Consider a rapid sequence induction in those patients with delayed gastric emptying 
b. Suxamethonium can be used if necessary, if serum potassium is within safe parameters 
c. Rocuronium is an alternative, used in conjunction with neuromuscular monitoring, bearing 

in mind this can have prolonged neuromuscular blockade 
2. Maintenance  

a. Cis-atracurium and rocuronium can be used to maintain sufficient muscle relaxation as the 
graft is vulnerable to injury if abdominal muscles contract before wound closure. 
Sugammadex could be used for reversal if rocuronium is relaxant of choice 

b. Fentanyl is most commonly used due to its safety and tolerability in this cohort. Other 
opioids may be considered based on patient circumstances and clinician expertise 

c. Epidural analgesia is not used due to potential uraemic coagulopathy and potential 
difficulties in maintaining systolic blood pressure  

d. Avoid NSAIDs in renal transplants and severe CKD 
e. Propofol and sevoflurane have been shown to have similar outcomes with regards to 

haemodynamic control and graft outcome, so either can be used 
3. Fluids and Reperfusion  

a. Plasma-Lyte 148 is the balanced crystalloid fluid of choice in Renal Transplant at SVHM. 
Where this is unavailable, a balanced crystalloid solution is appropriate. E.g. CSL 

b. 30-40mL/kg generally required throughout a case to improve perfusion of transplanted 
kidney 

c. Avoiding hypotension prior to reperfusion may improve early graft function. Fluid 
resuscitation should be first line, however vasopressors may be required for refractory 
hypotension 

d. K+ and Hb should be checked at a minimum immediately pre and post reperfusion. More 
frequent monitoring indicated if serum potassium > 5.0mmol/L, significant bleeding or 
prolonged cross-clamp time 

4. BGL management 
a. BGL should be checked hourly, aiming for glycaemic target of 5-10mmol/L 
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b. Hyperglycaemia is common in pre-existing diabetes and high dose steroids as part of 
immunosuppression regime 

c. Sliding scale in most instances is sufficient, however there is a low threshold for an insulin 
infusion to be commenced, as hyperglycaemia is a modifiable risk factor for ischaemic 
reperfusion injury 

5. Positioning and Temperature 
a. Patient is positioned supine with arms out 
b. If a fistula is present, the arm should be placed on an arm board and appropriately 

protected to avoid any compression. Regular fistula assessment is warranted 
c. Maintain normothermia via upper body forced air warmer and fluid warmer 

 
Early postoperative management  
 

1. Continue with temperature, BGL and fluid management in recovery 
2. Anaesthetist to contact the renal registrar and give relevant handover  
3. Renal registrar to review patient and prescribe post-operative fluid orders and ongoing 

immunosuppression dosing 
4. Electrolytes and urine output should be regularly checked 
5. The patient should remain in PACU until haemodynamic status, analgesia, body temperature and 

potassium levels are normalised 
6. Refer to APS 

 
Analgesic options 
 

1. In most instances fentanyl PCA + regular paracetamol will be sufficient 
2. Consider step down to sublingual buprenorphine (200-400mcg) after 24-48 hours 
3. In cases of severe post-operative pain or fentanyl allergy, hydromorphone or buprenorphine would 

be safe alternate options 
4. Low dose Ketamine infusion or regional catheter could also be considered 
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This Clinical Guideline is to be used in conjunction with existing St Vincent’s Hospital Melbourne and ANZCA 
Policies. 


